PART NO. 24923 - REV. 1 PRINTED IN U.S.A.
PRICE 35¢

2 PARTS
LIST

automatic
oiling

CHAIN SAWS




XL
FIGURE 1

= ‘SAWS WITH PLASTIC ENGINE
(EB) HOUSING HAVE A SCREW ON
g EACH SIDE OF HANDLE.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

L



XL
FIGURE 1

. B -
N - = 7
o = o =
[ - o
=0 = o
= % =3
No. Description Part No. Qty. No. Description Part No. Qty.
1 NUT- Guide bar 1/4-28 81065-2 x x 1 32 WALVE- Check (Duck bill) 69451 x x 1
2 WASHER- Flat 69309-1 £ % 1 33 FILTER- Fuel A-69923 X % 1
3 PLATE- Guide bar 69360 x x 1 Includes:
4 SCREW- Pan hd. 10-24 x 1/2 82216 X x 4 34 ELEMENT- Felt 64083 % X 1
5 SWITCH- Stop (Grounding) A-63938 X 1 35 LINE- Fuel 70310-29 x x 1
SWITCH- Stop (Note 1) 93653 X 36 TANK- Oil - A-70898 X ¥ 1
Includes: Includes: \&
5] NUT- Hex 72084-A1 x x 1 37 FILTER- Qil A-68593 x x 1
7 PLATE- "On-Off" 70834 X x 1 38 LINE- Qil (Note 4) ® 70309-24 x x 1
8 HOUSING- Engine A-69944-C  x 1 39 LINE- Pressure (N A-69358 < E 1
HOUSING- Engine A-93896-A x 1 Includes:
Includes: 40 CONN 69659-1A x x 1
9 PLATE- Starting instructions 70835 x e 1 ° # VALVE (Duck billy 69451 x x 1
10 COVER- Handle 69872-A x x 1 42 CAP~ Tank (@il) (Biack}é
11 TRIGGER- Front 69874-B % ae 1 A-T0893-A x x 1
12 ROD- Throttle (Front) 69255-C -
13 CONTACT- Ground 70845 > R GASKET- eQ
14 COVER- Ajr filter 69263 x x 1 ote 3) {S% 94838-A x x 1
15 SCREW- Hex washer hd., 10-32 x 5/8 80704 x 1 93703-A X ® 1
SCREW 94565 X 1 REW Pa 0 x 5/8 82312 x 1
16 WASHER- Flat 63608 X 1 CREW- _Pal sher hd., 10-32 x 5/8 B2239 X 1
WASHER- Flat 94062 X 4 EAD- Grol a switch A-93717 £ 1
17 PULLEY- Starter 69158 X X
18 ROPE- Starter #4, 34" long A-93874 x
' Includes: 553 Switch does not include 72084-A1 Nut.
X’ 13 WASHER- Nylon 93867
20 SPRING- Rewind 69217 ‘& TE - Tanks with internal threads require A-70445 Fuel Cap and
21 HOUSING- Rewind starter A-69 A-70446 il Cap. If internal threads in tank are worn, order
HOUSING- Rewind starter _&”b new external threaded tank.
22 FILTER- Fuel tank valve X \ NOTE 3- Use 70826 Gasket in A-70893 and A-70884 external thread
23 SCREW- Hex 10-32 x 5/8 % x@ caps. Use 69585 Gasket for caps with internal threads.
SCREW 4 g : ! . :
24 GRIP- Starter rope C) 0211 %X 1 NOTE 4- lr_Jer;;;c:cv;r:eﬁ:e;s?nrcilzid#gél system use 70309-31 tubing for
25 WASHER- Flat 84025 x 1 ;
26 DECAL- XL sga x x 1 NOTE 5- Units with pressurized oil system use 703089-08 tubing for
27 SCREW- Pan washer HS%X 5/8 X 2 replace ment of index #39.
SCREW- Pan hd., #8 x 1 ¥ 4 NOTE 6- Units with Plastic Housings requires a screw on each side
28 HANDLE BAR TOR19-A  x 1 of handle. See inset.
HANDLE BAR 70801 b
29 TANK- Fuel A-70899 X A
Includes:
30 CAP ank (Red) (| A-70894-A x x 1
Incliu
31 GASKET- Fuel
filler cap {Note 3) 94838-A ®o3 A

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



XL
FIGURE 2

29

/

34

ALWAYS FURNISH MODE!

37

After screw (80220-2, --.:9

Index #37) has been placed

through adjusting pin L-
69254-1A Index #36)

the end of the screw

should be crimped.

This will prevent the

screw from backing out. % 5

L AND SERIAL NUMBER WHEN ORDERING PARTS.




"r.v

XL
FIGURE 2

No. Description Part No. Qty. No. Description Part No. Qty.
1 MUFFLER A-94051-B 1 29 TERMINAL- Spark plug N
Includes: (Solid state) (Note 2) \& 1
2 CAP- Muffler (w/shield) A-95428 1 30 SPARK PLUG- Champion 68616-S 1
SPARK ARRESTOR A-94139 1 31 SPROCKET & DRUM {3 %
includes: (6 Tooth 37 & 375 chai A-70221-B 1
3 SCREW 82320 1 SPROCKET & DHU% Models) A-89587-A 1
4 SPACER (Short} 93989 1 (9 Tooth .25 P}
& SCREEN- Spark arrestor 93991 1 Includes:
6 SPACER (Long) 93990 1 a2 BEARING- Needle @ 68512 1
7 SCREW- #4 x .250 {Note 5) 82342 3 33 RING-'Retaining- Clu 93972 1
8 TERMINAL- Spark plug A-33055 1 34 WASHER ust (clut 6 69138 1
9 LEAD- High tension {Note 1) 69326 1 35 CLUTCH-"s§" % A-70351-A 1
10 CORE- Coil (Point ignition) 69324 1 36 %asting (S 69254-1A 1
11 LEAD- Stop switch {Point ignition) A-95051 1 37 - Adjustj d. 8-32 x 1) 80220-2 1
12 COIL- Ignition {Point Ignition) 69323 1 e Insert)
RETAINER- Coil 3 OR & S&“ R PAWL
(Not shown) (Point Ignition) 69325 1Q olid Stafe}\ PHELON) A-94717 1
13  POINT SET- Breaker (Point Ignition) A-69338 1 ROTOR.& STARTER PAWL
Includes: Pointidnition) (PHELON) A-69297-A 1
14 LEAD- Electrical 70249 C Jincltdes:
15  BEAL- Lead (Point Ignition) 69247 39 KIT- Starter pawl (Note 4) A-70285-A 1
16 SCREW- Point Set (Point Ignition) 88026 ® 2 > WASHER- Lock 83002 1
17  FILTER- Air 69141 6 1 41N NUT- Rotor 5/16 - 24 81117 1
18 SCREW- Hex hd., 10-32 x 21/4 8048 2 2 WASHER- Flat 84065-1 1
;3 2978252}15 1?':}:1;2 83@ \\ NOTE 1- For Solid State Ignition cut wire to 6 1/2"
21 CUP- Air filter @ NOTE 2- Use A-33055 for Service replacement,
22 CARBURETOR- HDC-48A (Walbro) @ 53 NOTE 8- Retaining Ring, item 33 must never be reused once it has
CARBURETOR HK-27A (Tillotso ~70551-A 1 been removed. Item 33 included with both item 31 and 35.
23 GASKET- Carburetor 65016 1 o .
24 MANIFOLD- Intake 1 NOTE 4- Replacement Starter Paw! Kit, itemn #39 includes an over-
25  GASKET- Intake mainifol 1 sized pin. Paint, stamp or mark to identify oversized pin
26 LEAD- Ground (Solid Sta%)% A-9%; 1 when installing. Oversize pin can be installed tightly onlsy
27 SCREW- Hex w/washe x 3/4 . 89248 2 once. If oversize pin is removed, the entire rotor assembly
28 MODULE- Ignition (Selithstate) A94711 1 must be replaced.

Includes:

LEAD- High@:on (SE®Q 69326

Units with seperate shield requires index #7 screws all new
muffier caps A-95428 includes a shield welded to cap.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 5




XL
FIGURE 3

NOT BUILT INTO UNITS
WITH PRESSURIZED TANKS

R SERVICE

ONLY

\G
No. Description ho

AN

Part No. Qty. MNo. Description Part No. Qty.
1 PISTON & RIN Q'A-sgaga 1 12 COVER- Oil pump 69224-1C 1
Includes: 13 SPRING- Oil pump 69447 :
2 PISTON RI 69312 1 14 GASKET- Oil pump 69244-1 2
3 RING- Piston pin retaining 65261 2 15 PLUNGER- Oil pump A-12356-B 1
4 SEAL 94638 2 16 BODY- Oil pump 69343-1 1
5 SPACER- Seal 69407 2 17 BALL- Check valve 60051 1
6 BEARING- Needle 12530 2 18 SPRING- Check valve 68570 1
BEARING- Needle (Alternate) 68513 2 19 FITTING- Oil line 70204 2
7 WASHER- Thrust 69093-A ) 20 FITTING- Tube 69833 2
8 CRANKSHAFT- (Solid State) A-94712 1 21 LINE- Oil 70161 1
CRANKSHAFT- (Point Ignition) A-70352 1 22 BOLT- Guide bar 69195 1
9 KEY- Magneto (See above) 69250 1 23 SCREW- Sems hex hd, 8-32 x 1 88044 4
10 CYLINDER & CRANKCASE
(Solid State) A-95071 1
CYLINDER & CRANKCASE
(Point Ignition) A-69421-B 1
Includes:
11 SCREW- Pan hd.,
6-32 x 3/8 80571 3
6 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



94702
70655
93910
94057
64229

CARBURETOR
HDC-48A

A-94053

Repair Kit (Includes 1-17)
Gasket/Diaphragm Set (Includes 13-17)
Check Valve Repair Kit (18)

Circuit Plate-High Altitude .029 (Not shown)
Inlet Needle (#12)

94810
70094
94817
70589

XL

CARBURETOR
HK-27A

A-70551-A

Repair Kit (Includes 1-15)
Gasket/Diaphragm Set (Includes 11-15)
Module #16 (Includes 17-20)

High Altitude Kit (Not shown)

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 7

i —— e




ACCESSORIES TOOLS
GASKET- Qil pump body (Repair) 69596 SILASTIC- (Crankcase sealing) 24823
KIT- Repair, (Sprocket nose bar) A-70239-B PLIERS- TUR-ARC
KIT- Spark arrestor {(Used with A-33686 (Sprocket retaining ring) 17198
Muffler and A-69253-1 Muffler) A-69586-B PULLER- Magneto rotor A-24747-A
TUBING- Rubber (10 ft. iength) FUEL 70310-98 Includes:
TUBING- Rubber (10 ft. iength) OIL 70309-99 BOLT- 5/16-18 x 1 3/4 (1) 80288
SAFEeTeTIP A-70776-A NUT- Hex 5/16-18 (2) 81196
Includes: WRENCH- Hex soc., 5/32
SCREW- (Special) 93695 {For 10-24 screws) 22126
GREASE- Multi-use 17193 WRENCH- Hex soc., 9/64
(Sprocket bearing-PT Guide Bar) (for socket head connecting rod screws) 23528
KIT- Hand guard A-70796-A WRENCH- Spanner (clutch) ¢ & A-93791
Includes: Includes: \
WASHER- Belleville (2) 70728 PiN- Clutch spanner % 23717-A
SPACER (1) 70748 TOOL- Carburetor che e installation
SCREW- 10-32 x 5/8 29120 80572 (Walbro Only) 24972
SCREW (1) 82312
CARRYING CASE 94215 @
STARTING ROPE- 250 ft. reel #4 68848 %_

0/
(/O

N M@?Dlwsmn OF TEXTRON INC.
O P.0. BOX 7047

O O 14401 CAROWINDS BOULEVARD

@ Q CHARLOTTE, N.C. 28217
v

HOMELITE [

Homelite Division of Textron Inc.



